
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

12-17-2018 10:40 AM 

Chemically enhanced primary treatment processes for Chemically enhanced primary treatment processes for 

wastewater resource redirection and its impact on downstream wastewater resource redirection and its impact on downstream 

processes processes 

Tianchen Dong 
The University of Western Ontario 

Supervisor 

Dagnew, Martha 

The University of Western Ontario 

Graduate Program in Civil and Environmental Engineering 

A thesis submitted in partial fulfillment of the requirements for the degree in Master of Science 

© Tianchen Dong 2018 
[...]
acidogenic fermentation. Journal of Cleaner Production, 172: 3334-3341. 

Mahmoud, E. K. (2009). Chemically enhanced primary treatment of textile industrial 

effluents. Polish Journal of Environmental Studies, 18: 651-655. 

Morrissey, S. P., and Harleman, D. R. (1990). Chemically Enhanced Wastewater 

Treatment. Ralph M. Parsons Laboratory, Aquatic Science and Environmental 

Engineering, Massachusetts Institute of Technology, Department of Civil 

Engineering. 

Morrissey, S. P., and Harleman, D. R. (1992). Retrofitting conventional primary 

treatment plants for chemically enhanced primary treatment in the USA. 

In Chemical Water and Wastewater Treatment II (pp. 401-416). Springer, Berlin, 

Heidelberg, 401-416. 



38 

Mouri, G., Takizawa, S., Fukushi, K., & Oki, T. (2013). Estimation of the effects of 

chemically-enhanced treatment of urban sewage system based on life-cycle 

management. Sustainable Cities and Society, 9: 23-31. 

Murcott, S., and Harleman, D. (2000). Chemically Enhanced Primary 

Treatment. Draft Manuscript. Massachusetts Institutes of Technology. 

Nacheva, P. M., Bustillos, L. T., Camperos, E. R., Armenta, S. L., and Vigueros, L. C. 

(1996). Characterization and coagulation-flocculation treatability of Mexico City 

wastewater applying ferric chloride and polymers. Water Science and 

Technology, 34: 235-247. 

NATIONAL RESEARCH COUNCIL, ed. Wastewater Management in Urban Coastal 

Areas. National Academy Press, Washington D. C. [1992] 

Newbigging, M. L., Stephenson, J. P., and Romano, L. S. (1995). Upflow or 

Downflow BAFs–Which Provides the Best Overall Performance. In Proceedings 

of the Water Environment Federation 68th Annual Conference and Exposition, 

Miami Beach, Florida, USA (Vol. 1, pp. 783-794). 

Ødegaard, H. (1998). Optimised particle separation in the primary step of wastewater 

treatment. Water Science and Technology, 37: 43-53. 

Parker, D.S., Barnard, J., Daigger, G.T., Tekippe, R.J., and Wahlberg, E.J. (2001) The 

Future of Chemically Enhanced Primary Treatment: Evolution Not Revolution. 

Water, 49-56. 



39 

Parker, D. S., Romano, L. S., and Horneck, H. S. (1998). Making a trickling 

filter/solid contact process work for cold weather nitrification and phosphorus 

removal. Water environment research, 70: 181-188. 

Poon, C. S., and Chu, C. W. (1999). The use of ferric chloride and anionic polymer in 

the chemically assisted primary sedimentation process. Chemosphere, 39: 1573-

1582. 

Priesing, C. P. (1962). A theory of coagulation useful for design. Industrial & 

Engineering Chemistry, 54: 38-45. 

Rudolfs, Willem. "Chemical Treatment of Sewage." First Annual Convention of the 

Sewage Works Federation. Chicago, 1940: 1051-1061. 

Scragg, A. (2005) “Environmental Biotechnology.” Oxford University Press, USA. 

Shuckrow, A. J. and W. F. Bonner (1971). “Development and Evaluation of 

Advanced Waste Treatment Systems for Removal of Suspended Solids, 

Dissolved Organics, Phosphate and Ammonia for Application for the City of 

Cleveland,” report prepared by Battelle Memorial Institute, Richland, 

Washington 

Sarparastzadeh, H., Saeedi, M., Naeimpoor, F., and Aminzadeh, B. (2007). 

Pretreatment of municipal wastewater by enhanced chemical 

coagulation. International Journal of Environmental Research, 1(2), 104-113. 

Van Nieuwenhuijzen, A.F., Evenblij, H., and van der Graaf, J.H.J.M. (2000) Direct 

wastewater membrane filtration for advanced particle removal from raw 

wastewater, 235-244. 



40 

Vindis, P., Mursec, B., Janzekovic, M., and Cus, F. (2009) The impact of mesophilic 

and thermophilic anaerobic digestion on biogas production. J. Achiev. Mater. 

Manucturing Eng, 36: 192-198. 

Wang, H., Li, F., Keller, A. A., and Xu, R. (2009). Chemically enhanced primary 

treatment (CEPT) for removal of carbon and nutrients from municipal 

wastewater treatment plants: a case study of Shanghai. Water Science and 

Technology, 60: 1803-1809. 

Wilson, T. E., Bizzarri, R. E., Burke, T., Langdon Jr, P. E., and Courson, C. M. 

(1975). Upgrading primary treatment with chemicals and water treatment 

sludge. Journal (Water Pollution Control Federation), 47: 2820-2833. 

Wukash, R. F. (1968). The Dow Process for Phosphorus Removal. In prepared for the 

FWPCA Phosphorus Removal Symposium, Chicago, Illinois. 

Yu,L. and Bourke, J., (2000). Full scale study of chemically enhanced primary 

treatment in coastal city of Rivera, MIT Department of Civil and Environmental 

Engineering. 

Yu, I. W. (2000). Bench-scale study of chemically enhanced primary treatment in 

Brazil (Doctoral dissertation, Massachusetts Institute of Technology). 

Zeng, T., Li, D., Jiang, X., Qiu, W. xin, Chen, Q., and Zhang, J. (2016) Microbial 

characteristics of an ANAMMOX biofilter for sewage treatment. J. Water 

Process Eng, 12: 105-110. 

 

 



41 

Chapter 31 

3. Optimizing chemically enhanced primary treatment 

processes for simultaneous carbon redirection and 

phosphorus removal 

3.1 Introduction 

One of the most prominent and practical topics which concerns all facets of the 

wastewater industry is the necessity for low-energy and sustainable technologies. 

Recent developments in wastewater treatment have also heightened the need for carbon 

redirection from primary treatment units to transfer more carbon to anaerobic digestion 

or incinerators for maximizing energy recovery and generation. One of the existing 

technologies being considered for carbon redirection is chemically enhanced primary 

treatment (CEPT) (Jimenez et al. 2017). CEPT refers to the process whereby chemicals 

are added to primary influent to promote coagulation and/or flocculation in primary 

clarifiers, resulting in improved removals via precipitation of particulate/dissolved 

solids as well as the carbon and nutrients associated with those solids (Neupane et al., 

2008).  Historically, metal salts, such as ferric chloride and alum, were considered as 

coagulants to be added to primary influent to enhance the removal of phosphorus. CEPT 

with inorganic coagulants have been shown to improve phosphate removal rates from 

75% to 95% by using metal salts (Tchobanoglous, 2014). Wang et al. (2009) also 

showed that dosing alum can effectively remove 78% of phosphate through primary 

treatment. Therefore, metal salts addition has been demonstrated to have a significant 

                                                   
1 Chapter 3 submitted to Bioresource Technology for publication. 



42 

impact on phosphorus removal performance for primary clarification when compared 

to a conventional clarifier, which typically only achieves removals of approximately 

30%. Further, the chemical addition causes the particulate matter to form larger flocs, 

increasing the settling rate and thus reducing the required residence time for primary 

treatment, which translates into the ability to treat higher wastewater flows in wet 

weather or overflow conditions without compromising primary treatment performance 

(Wang et al., 2009). Odegaard (1998) conducted research on the impact of polymer to 

supplement metal salt addition for a CEPT process. This research showed a promising 

increase in the floc settling rate allowing similar performance at higher surface 

overflow rates than when the metal salts were used alone. The results of bench-scale 

testing show that total suspended solids (TSS) removal rate can be increased to around 

90% by adding coagulant and flocculants (Aiyuk et al., 2004, He et al., 2016, Ghafari 

et al., 2009). Furthermore, the results of a survey of 100 wastewater treatment plants in 

the United States suggests that, based on the results comparing full-scale CEPT 

applications to conventional primary clarification under similar operating conditions, 

CEPT results in a 30% increase in TSS removed through primary treatment (National 

Research Council, 1992).   

 

Currently, many wastewater treatment plants are being upgraded for the purposes of 

resource recovery, which lead both industry professionals and researchers to consider 

the role which the CEPT process can play. Compared with conventional primary 

treatment, CEPT shows superior efficiencies in removing suspended solids and 



43 

phosphorus (Lin et al., 2017).  As organic carbon is a potential energy-rich component 

of wastewater, a key consideration for sustainable, energy self-sufficient wastewater 

treatment is the removal and management of the carbon in the influent wastewater. 

Therefore, the removal rate of total chemical oxygen demand (tCOD) and soluble 

chemical oxygen demand (sCOD) will be more important in the processes of CEPT. 

Furthermore, although there are some recent studies that discuss the potential of using 

CEPT in carbon redirection, there is a notable lack of research being undertaken that 

focuses on optimizing CEPT for simultaneous carbon and nutrient redirection by 

removing more tCOD, sCOD and TP.  

 

If a large amount of carbon can be redirected by CEPT compared to traditional primary 

treatment, a larger portion of pollutants are concurrently removed via CEPT sludge 

rather than requiring removal through downstream biological or chemical treatment 

processes. Additionally, the pollutants concentrated in CEPT sludge, such as organic 

carbon and nutrients, can be regarded as valuable resources to increase anaerobic 

digester gas production or promote autogenous combustion in sludge incineration. The 

other advantages of CEPT include reduction of the footprint of primary settling 

processes as it permits operation at high surface overflow rates, while also reducing the 

footprint and operating cost of subsequent biological treatment processes due to the 

decreased organic  loadings contained in primary effluent. Despite these advantages, 

previous studies concerning CEPT have only focused on the selection of coagulants and 

flocculants (Mahmoud, 2009, Neupane et al., 2008, Shi et al., 2007) for wet weather 



44 

flow conditions and phosphorus removal.  Studies which holistically address the 

potential for optimization of CEPT technology for simultaneous carbon redirection, wet 

weather flow and phosphorus removal are limited. Thus, the objectives of this study are 

to (1) investigate effectiveness of several polymers with ranging characteristics on 

simultaneous carbon and nutrient removal (2) monitor and characterize full scale CEPT 

performance under optimal and suboptimal polymer dosing operations and (3) evaluate 

influence of influent characteristics on removal rates under varying operating 

conditions. 

3.2 Material and methods 

The study was conducted using bench scale units to address the above objectives prior 

to evaluation at full-scale. The bench scale study was conducted systematically to 

identify the best coagulant- polymer combination for achieving simultaneous carbon 

redirection and P removal. The study evaluated the effectiveness of seven different 

types of polymers in combination with ferric chloride by assessing the removals of 

tCOD, sCOD, total phosphorus (TP) and TSS.  After the optimal combination was 

identified, it was further implemented on a full-scale primary clarifier in a side-by-side 

comparative evaluation using a similar full-scale conventional clarifier as a control. The 

primary influent and effluent was characterized and the long-term performance of each 

clarifier, as well as the impact of the primary influent characteristics on their 

performance, was evaluated. 



45 

3.2.1 Full Scale site layout and sampling 

Full scale tests were conducted at the Vauxhall Pollution Control Plant (PCP) (London, 

Ontario). The plant has two sections, designated as Sections 1 and 2, treating two third 

and one third of the total flow respectively (Figure 3-1). According to the 2016 annual 

report, the annual average daily flow of the Vauxhall PCP is 13,500 m3/day (City of 

London, 2017). The plant makes use of ferric chloride for phosphorus removal and 

occasionally uses Alcomer120L polymer (hereafter called Alcomer) to enhance the 

plant’s performance during wet weather flow conditions. The CEPT optimization 

experiment was conducted on the section designated as Section 2 and Section 1 was 

monitored as a control clarifier (Figure 3-1). During the test period, the flow going to 

each section was manipulated to maintain similar surface overflow rate and detention 

time between the test clarifiers and the control (Table 3-1). Ferric chloride addition for 

phosphorus removal was resumed for Section 1 (herein referred to as the control 

clarifier) while a selected polymer in combination with ferric chloride was added to 

Section 2 influent (herein referred as the test clarifier) for simultaneous carbon 

redirection and phosphorus removal. The influent and effluent of the primary clarifiers 

of both sections (Section 1 and section 2) were collected twice per week for wastewater 

quality analysis, which included total chemical oxygen demand (tCOD), soluble 

chemical oxygen demand (sCOD), total phosphorus (TP) and total suspended solids 

(TSS). The operating parameters and characteristics of the raw wastewater are shown 

in Table 3-1. 



46 

 

Figure 3-1: Lay out of Vauxhall WWTP. 

Table 3-1: Clarifier operating parameters and wastewater characteristics. 

Operating parameters Control clarifier Test clarifier 

Flow (MLD) 9 4.5 

Detention time (hours) 1.7 1.8 

Surface overflow rate (m3/m2/d) 32 30 

TSS, mg/L 354* 

BOD, mg/L 228* 

TP, mg/L 6.3* 

*24-hour composite samples, average year 



47 

3.2.2 Bench scale Jar testing and Polymer selection 

The jar test experiments were performed using Phipps and Bird PB-900 six-paddle 

flocculation stirrer and the contents of the jars were mixed simultaneously.  One liter 

of raw wastewater was placed into each of the jars and a fixed dosage of ferric chloride 

(15 mg/L), an optimal dosing rate for phosphorus removal (Appendix-A), was added to 

each jar. After the addition of ferric chloride, the wastewater was briefly stirred at 100 

rpm for 1 minute and increasing dosages of polymer solution (0.25 to 2 mg/L) was 

added in each jar as quickly in succession as possible; then slowly stirred at 20 rpm for 

another 2 minutes. The wastewater mixture was then allowed to settle for 30 minutes 

and then a sample of supernatant was withdrawn for analysis.  

 

As part of the jar testing methodology, special emphasis was given to the method of 

coagulant and flocculant addition to mimic the dosing conditions typically found at full-

scale wastewater treatment facilities (Aguilar et al., 2005, Feo et al., 2008). In actual 

wastewater treatment plants, standard design practice is to inject coagulant at a location 

where there is a high degree of turbulence in order to stimulate the process of 

coagulation. Because of the negative impact of rapid mixing on the flocculation process, 

causing a break-up of already formed flocs, flocculants are typically added in a more 

quiescent location. Concomitant to this, the coagulant was added during rapid mixing 

followed by flocculant addition during slow mixing. 

 



48 

A total of 126 tests were performed using seven different polymers, each applied at 

concentration of 0.25, 0.5, 0.75, 1, 1.5 and 2 mg/L and conducted in triplicate. Prior to 

the test, stock solutions of ferric chloride and the seven different polymers were 

prepared and stored at 21oC in sealed plastic bottles. Table 3-2 provides a summary of 

the polymers used for this study. The polymers were selected based on their wide range 

of characteristics and their potential impact on carbon redirection. 

 

Table 3-2: Comparison of different polymers. 

Polymer name Type Composition 

Polyacrylamide  Nonionic  (C3H5NO)n 

Polyacrylamide  Anionic  (C3H5NO)n 

Polyacrylamide  Cationic [-CH2-CH(CONH2)]n- 

Poly aluminum 

chloride 

- 

(Al2(OH)3Cl3)n 

BASF 8848FS (B1) Cationic Unknown, proprietary 

BASF 8858FS (B2) Cationic  Unknown, proprietary 

Alcomer Anionic  

Anionic, acrylamide-based 

copolymer 

 

3.2.3 Wet chemistry and statistical analysis  

The wet chemistry analysis including total and soluble COD (HACH method 8000) and 

TP (HACH method 10127) was performed according to HACH method.  Total 

mailto:Alcomer@120L


49 

suspended solids (TSS) was measured as per the standard methods (APHA et al., 2005). 

Analysis of field samples was carried out within 24 hours after their collection to 

minimize any changes in the wastewater characteristics. Samples collected during jar 

testing were analyzed immediately after collection. The assessment of normality of the 

data and mean comparison was made using the Anderson-Darling Test and t-test, 

respectively (Ghasemi and Zahediasl, 2012). MINITAB 18 (Minitab Inc., State College, 

PA), a statistical software program, was used to determine the skewness, kurtosis, 

Anderson-Darling p-values and t critical value. 

3.3. Results and Discussion  

3.3.1 An evaluation of polymer type on simultaneous carbon redirection and TP 

removal 

A total of seven different polymers were selected and the carbon and nutrients removal 

efficiency of these polymers were investigated, aiming to select an optimal polymer 

type and its corresponding dosage. The evaluation was conducted using jar testing with 

a fixed coagulant (ferric chloride) dose of 15 mg/L and varying doses of polymers. The 

details of the comparison are described in the subsequent sections. 

 

Figures 3-2a to 3-2d illustrate the performance of different types and concentration of 

polymers in terms of tCOD, sCOD, TSS and TP removals. Overall the tCOD removal 

ranged from 22±2 to 94±2% (Figure 2a). The results indicated an optimal polymer dose 

of < 1 mg/L with corresponding tCOD removals ranging from 68±0.8 to 94±2%. The 



50 

highest removal achieved (94±2%) is demonstrated when applying poly aluminum 

chloride (PACl) at a dose of 0.5mg/L: the removal rate was found to be 20 to 68% 

higher than the removal efficiencies of the other 6 polymers (Figure 3-2a). COD is a 

bulk parameter and typically its enhanced removal by coagulant aids is expected to 

involve both patch charge neutralization and bridging. Previous studies showed that the 

dominant mechanism for high molecular PAMs is bridging (Ebeling et al., 2005) while 

PACl showed strong bridging and patch charge neutralization capability (Bratby, 2016) 

thus the best performance.  The best tCOD removal rate for nonionic PAM, cationic 

B1, cationic PAM, anionic PAM were measured to be 71±0.8%, 68±0.8%, 74±2.1% 

and 68±0.7%, respectively. This demonstrates that the charge associated with the PAM 

had no substantial impact on the tCOD removal thus confirming the patch charge 

neutralization capability of PAMs is rather minimal. For the Alcomer and B2, the 

highest removal rates were 43±0.7% and 26±0.7%, which demonstrate that the cationic 

polyelectrolyte and high molecular weight polymer (Alcomer) achieve a poor tCOD 

removal efficiency. Previous studies demonstrated that PACl, even when used alone as 

a coagulant, can achieve good removals because of its excellent bridging and charge 

neutralization ability (Ghafari et al., 2009, Lin et al., 2017 and Lin et al., 2018). These 

studies have reported tCOD removal rates ranging from 40% to 80% at different 

dosages of PACl from 20 mg/L to 2000 mg/L. The results observed during the jar testing 

completed under the current study indicate that if PACl can be used with ferric chloride, 

not only are tCOD removal rates greatly enhanced, but that the concentration of PACl 

can be decreased to a dose as low as 0.5 mg/L while still achieving high removals, 



51 

suggesting that PACl addition is a cost-effective method to improve the primary 

clarifier performance relative to tCOD removal. 

 

A second parameter that was investigated in relation to carbon redirection is sCOD, 